For Serial Nos.
510,000 & Higher

AlS

MFG. CO. INC.

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located next to the fuel tank on the top left hand side of the fuel tank support. For ease of ordering and reference, we
suggest that you record the information requested in the following identification table.

Engine Model No. and Spec. No. (Code)

Place Model No. and Serial No. Label Here
(Included in Literature Pack)
or Fill in Below Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-7194



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS
Distributor bills dealer for part and freight charges where
applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.




AAWARNING

READ OPERATOR’S MANUAL BEFORE

OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
36" MOWET DECK ....cevviiciiiie e 3-4
48" Mower DecCK ........ccocviiiiiiii 5-6
DECAIS. ...cei e 13
Engine Deck Group.......ccooevuiiiiiiiiiiceeie e 7-10
Upper Handles & Controls, ECS............cccooeeiienn 11-12
WiriNg DIiagramsS ........ooveeiiiiiiiieeeeii e 14



36" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414435 Shield, Belt (1-413098-01) W/Decals .....1 41 | 3296-29 Nut, Nyloc 5/16-18.......ccceevriieeiiineenn, 2
2 | 1-323385 KNOD .. 4 42 | 32128-20 Nut, Whizlock 5/16-18............cccoevvrennee. 3
3 | 1-323417 WaAShET .....ooiiiiiiiic e 4 43 | 322-5 Screw, HH 5/16-18 X L.....cccceovvvrveerenn 2
4 | 1-414309 WId, Support (1-412108-01) 44 | 1-603001 Rod, Deck SUppOrt .......ccceeeviieeiiiieeene 2

W/Bushings & Decals.............c.cccuveernnee. 1 45 | 1-806332 Rollpin, 1/4 X 1 1/2 ...ccoviiiiiiieeeiece 2
5 | 1-413425 Spacer, Front Deck Support................... 2 46 | 322-2 Screw, HH 5/16-18 X 5/8.........cccccccvveennne 3
6 | 1-513336 Bushing, Deck Support ............ w2 47 | 1-414383 WId, Deck (1-412104-01) W/Decals,
7 | 302-61 Zerk, 45° 1/4-28 .....ccoviiieiieiiie e 2 Discharge Baffle & Support Rods........... 1
8 | 1-323539 SPACEN ...oiiiiiiiiiiie e 2 48 | 1-522480-01 Baffle, Discharge ........cccccoocviiiiieninnenne 1
9 | 1-413525 Link, Deck Support..........ccocvveevciieeniennen. 2 49 | 1-613204 Balljoint.........oooviiiiiii 2
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 .....cccovvuvnneeeen. 20 50 | 323-13 Screw, HH 3/8-16 X 2 3/4.......cceeevvnnnnnn. 1
11 | 3219-3 Nut, HEX 3/8-24 ... 2 51 | 98-5961 Screw, HH 3/8-16 X 4 Gr8..........cccuveene. 1
12 | 32120-33 Ring, Retaining .........ccccceevviiiiniiienneenn 2 52¢ | 1-603299 Roller, Antiscalp.........cccccverriieinciiennnn. 1
13 | 1-806009 Hairpin, Cotter #206............ccccevcvveennnen. 4 53 | 99-2842 SPACET ....eiiiiiiiii e 1
14 | 302-52 Zerk, 1/8-27 Str..c.eveviiieiiiieeieeeeiee 2 54 | 1-513809 Bearing. Roller Bearing............ccccceeenee. 2
15 | 323-6 Screw, HH 3/8-16 X L....ccoeevvviieniieenen, 2 55 | 1-603050 Bushing Spacer .........cccccevviieicinennnn. 2
16 | 3253-5 Washer, Lock 3/8 Heavy .... .2 56 | 323-9 Screw, HH 3/8-16x1 3/4... .2
17 | 1-373034 WaSher ..o 3 57% | 1-414521 Link, Assembly.........cccocviiiiiiiiiiiieeee 2
18 | 1-303514 Bearing, Flange..........cccccoviiiniiccnnnen. 4 58 | 1-611216 Kit, Link Assembly ............ccocovveiiiiiennn. 2
19 | 3217-9 Nut, HeX 1/2-13.....coveeiieeieieveeeeeeeeeeeveeeees 2 59 | 103-0320 Asm, Deck Complete ..........cccuvveeeeeennnnee 1
20 | 3253-7 Washer, Lock 1/2........ccccovviieiiiiieiiicens 2 60% | 3217-46 Nut, HH 3/4-16 Heavy..........cccccovcuveennn. 2
21 | 1-522143-01 WId, CaSter .....cccuveeiiiiieaiiiee e 2 61 | 103-2802 Washer, Spring Disc 3/4 .........c.cccccevvunen. 2
22 | 325-20 Screw, HH 1/2-13 X 6....occvvvvvveecreee, 2 624 | 1-413424 Sheave W/ Hub..........ccccooviniiiiiiie. 2
23 | 3290-357 Nut, Whizlock 3/8-16.... 634 | 103-1330 Guard, Bearing Top ...
24 | 98-5975 Washer, Spring Disk 3/8 64 | 103-8280 Asm, Cutter Housing W/Bearings
25 | 103-1026 Screw, HH 5/8-11 X 1 G8 ........coevvveennnnn. 2 65A | 103-8282 Asm, Cutter Housing Complete.............. 2
26 | 1-513208 Washer, Spring Disk 5/8........... w2 66 | 103-2171 Kit, Tire & Wheel Asm W/Spacer 2
27 | 103-2431-01 WId, Discharge Chute .............cccocuveennee. 1 67 | 103-2535 Spacer, Guard Bottom ............cccceecveeennne 2
28 | 1-413094 Belt, DECK DIiVe .......ccovivieiiiiieiiceeien 1 684 | 103-2788 Shaft, Spindle ..........ccceeviiiiiiiiis 2
29 | 103-3330 Spring, EXteNsion...........ccccoveeiiieennn, 1 69 | 1-807268 Key, Machine /4 x 3/16 X 1........c..cc...... 2
30 | 3296-39 Nut, NyloC 3/8-16 ......ccccuvveeriieeiieeeniee. 13 70 | 103-6584 Blade, 18.00 Notched ...........ccccovvveennn. 2
31 | 103-3506 Seal, Single Lip....ccoovveiniieeiieeiieeee 1 ® | 103-6582 Blade, 18.00 Mulching ..........ccccovvveenne. 2
32 | 32120-10 Ring, Retaining .........ccccceeeiiiiiiiiiieees 2 103-6580 Blade, 18.00 Low Lift
33 | 302-40 Zerk, 90° 1/4-28..... 103-1578 Blade, 18.00 Solid.........
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-6337 Blade, 18.00 Extreme
35 | 3256-24 Washer, 3/8 SAE .......ccccooiiiiiieieiiiiieen. 2 71 | 1-513547 SPACET i 2
36 | 1-413099 Pulley, [dler ... 1 72 | 1-513810 BUSHING ..oooiiiiiiiieiece e 4

37% | 103-8584 Kit, Idler Arm (103-7327-03) W/Brgs ...... 1 73 | 106-7159 O-MNG e 2
38 | 103-3504 Bearing, Spherical............ccocoeeiiiiiennnen. 2 74 | 103-5677 SPACET ....eiiiiiiiiiiiiiee e 1
39 | 1-613098 Pulley, Idler ... 1 75 | 103-3505 Seal, Double, Lip .....ceveeeiiiiiiiiieeiieee. 1
40 | 1-413113 Bushing, Idler ... 1 76 | 103-2916 Guard, TOP «eeeeeeiiieiieee e 1

Exmark red touch up spray paint - P/N 1-850337.

4 Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

*  Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

+o)

Complete cutter housings also include items 25 & 26.
Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK363(36").
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings

and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

* %

Idler arm kit also includes items 24 & 51.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item 60.




36" MOWER DECK

|| 6.89" (6758

Install open end 30 28
of seal outward @/76

Torque to 60
140-145 ft-bs

59

g\ Torque to
% 115-120 ftlbs

-




48" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414436 Shield, Belt (1-413101-01) W/Decals .....1 43 | 322-5 Screw, HH 5/16-18 X 1.......coeviuveeeiiieennne 2
2 | 1-323385 KNOD . 4 44 | 1-603001 Rod, Deck SUppOrt ........ccceeviveeiiiieennne, 2
3 | 1-323417 WaSher .......cooiviiiiiici e 4 45 | 1-806332 Rollpin, 1/4 X 1 1/2 ...cooeiiiiiiiieeiiece 2
4 | 1-414310 WId, Support (1-412110-01) 46 | 322-2 Screw, HH 5/16-18 X 5/8.........cccccccuveennne 3

W/Bushings & Decals.............c.cccuveernnee. 1 47 | 1-414384 WId, Deck (1-412106-01) W/Decals,
5 | 1-413425 Spacer, Front Deck Support................... 2 Discharge Baffle & Support Rods
6 | 1-513336 Bushing, Deck Support ............ w2 48 | 1-522480-01 Baffle, Discharge
7 | 302-61 Zerk, 45° 1/4-28 ......ccooevoieiieiieeene 2 49 | 1-613204 Balljoint........ccoveiierieiieeee e
8 1-323539 SPACEN ...ttt 2 50 | 323-13 Screw, HH 3/8-16 X 2 3/4.......cceeevvnnnenn. 2
9 1-413525 Link, Deck Support........ccccceevcivieeneeeninne 2 51 | 98-5961 Screw, HH 3/8-16 x4 Gr8..................... 1
10 | 323-7 Screw, HH 3/8-16 X 1 1/4 .........vvvvvevnnnnne 26 524 | 1-603299 Roller, Antiscalp........oooovveeieeiiiiiiiieeenne 4
11 | 3219-3 Nut, HEX 3/8-24 ... 2 53 | 99-2842 SPACES i 4
12 | 32120-33 Ring, Retaining .........ccccceevviiiiniiienneenn 2 54 | 1-513809 Bearing. Roller Bearing............cccceeenee. 2
13 | 1-806009 Hairpin, Cotter #206............ccccevcvveennnen. 4 55 | 1-603050 Bushing Spacer .........ccccceeviiiiiciicnnn. 2
14 | 302-52 Zerk, 1/8-27 Stro.ccceeeeieeeieiiieiee e 2 56 | 323-9 Screw, HH 3/8-16x1 3/4........cceveeevunnnen. 2
15 | 323-6 Screw, HH 3/8-16 X 1........cvvvvvvveviririnenns 2 57% | 1-414521 Link, Assembly..........coocoeiiiiiiiiiiiieee
16 | 3253-5 Washer, Lock 3/8 Heavy .... .2 58 | 103-2970-01 Shield, Belt
17 | 1-373034 WaASKhEr ..o 6 59 | 3256-3 Washer, 5/16 Std
18 | 1-303514 Bearing, Flange.........ccccccccoiiiiiiiiieinnnns 4 60 | 1-800017 Bolt, HH 5/16-18 x 3 1/4 Tap.......cccceevnn. 2
19 | 3217-9 Nut, HeX 1/2-13 ... 2 61 | 1-611216 Kit, Link Assembly .........ccccccoeiiiiiiienenn. 2
20 | 3253-7 Washer, Lock 1/2........ccccovviieiiiiieiiicens 2 62 | 103-0321 Asm, Deck Complete...........cccoevveennnen. 1
21 | 1-522143-01 WId, CaSter .....cccuveeiiiiieaiiiee e 2 63% | 3217-46 Nut, HH 3/4-16 Heavy..........cccccovuveennn. 3
22 | 325-20 Screw, HH 1/2-13 X 6..covvveeiiiieeiieee 2 64 | 103-2802 Washer, Spring Disc 3/4 ........cccccccevunen. 3
23 | 3290-357 Nut, Whizlock 3/8-16... 65+ | 1-413424 Sheave W/ Hub.............
24 | 98-5975 Washer, Spring Disk 3/8 664 | 103-1330 Guard, Bearing Top
25 | 103-1026 Screw, HH 5/8-11 X 1 G8 ........coevvveennnnn. 3 67 | 103-8280 Asm, Cutter Housing W/Bearings........... 2
26 | 1-513208 Washer, Spring Disk 5/8........... w3 68A | 103-8282 Asm, Cutter Housing Complete 2
27 | 103-2431-01 WId, Discharge Chute .............cccocuveennee. 1 69 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2
28 | 1-413093 Belt, DECK DIiVe .......ccovivieiiiiieiiceeien 1 70 | 103-2535 Spacer, Guard Bottom ............cccceveveeenne 3
29 | 103-3330 Spring, EXteNsion...........ccccoveeiiieennn, 1 714 | 103-2788 Shaft, Spindle .........ccccoeviiiiiniiiiis 3
30 | 3296-39 Nut, NyloC 3/8-16 ......ccccuvveeriieeiieeeniee. 19 72 | 1-807268 Key, Machine /4 x 3/16 X 1........c..cc...... 3
31 | 103-3506 Seal, Single Lip....ccoovveiniieeiieeiieeee 1 73 | 103-6583 Blade, 16.25 Notched ...........ccccevvveennn. 3
32 | 32120-10 Ring, Retaining .........ccccceevviieiniicennnen. 2 ® | 103-6581 Blade, 16.25 Mulching ..........ccccoccvveenee. 3
33 | 302-40 Zerk, 90° 1/4-28..... 103-2507 Blade, 16.25 Low Lift .... e 3
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-1577 Blade, 16.25 Solid.........cccceeeeiiiiiiiienenn. 3
35 | 3256-24 Washer, 3/8 SAE .......ccccooiiiiiieieiiiiieen. 3 103-6336 Blade, 16.25 EXtreme ..........cccoccvvveeeennn. 3
36 | 1-413099 Pulley, Idler ..., 1 74 | 1-513547 SPACET ....eiiiiiiiiiiieiee e 2

37% | 103-8585 Kit, Idler Arm (103-7356-03) W/Brgs ...... 1 75 | 1-513810 BUShING ... 4
38 | 103-3504 Bearing, Spherical............ccocoeeiiiiiennnen. 2 76 | 106-7159 O-FINQG et 2
39 | 1-613098 Pulley, Idler........cocvviiiiiiiiin 2 77 | 103-5677 SPACET ....eiiiiiiiiiitiiiee e 1
40 | 1-413113 Bushing, Idler ... 2 78 | 103-3505 Seal, Double, Lip ..cc.oeveeeiiiiiiiiiieiiieee, 1
41 | 3296-29 Nut, NyloC 5/16-18 ........coeeeiiiiiiiieaeaennns 8 79 | 103-2916 Guard, TOP «eeeeeeiiieiieee e 1
42 | 32128-20 Nut, Whizlock 5/16-18..........ccccuvveeeeennnee 3

Exmark red touch up spray paint - P/N 1-850337.

€ Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8") between center of ball joint and center of furthest
hole. See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are
equally supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

A Complete cutter housings also include items 25 & 26.
[ ]

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK483(48").
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.
% Idler arm kit also includes items 24 & 51.
*  Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on nut Item 63.




48" MOWER DECK

Install open end
of seal outward

— 37

4

|| 6.89" (6 7/8")

Torque to
140145 ftdbs 83—

64—

! Torque to
% 1154120 ft-bs

e

——62




ENGINE DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1733 Grip, FOAM ....oooiiiiiiiiie e 1 41 | 3218-3 Nut, Jam 3/8-16 ........cevvvveeiiiiiiiiieeiiee. 2
2 | 3296-6 Nut, Nyloc 3/8-24 .......cccveviiiiiiiiiieie, 1 42 | 3296-39 Nut, Nyloc 3/8-16.......cccvvveiieieiiiiennen. 6
3 | 98-5975 Washer, Spring Disc 3/8...........ccccoeveene 7 43 | 1-603402 Spring, EXteNsion.............cccoovieniinenns 2
4 | 1-323379 Washer, Shifter Lever ..........ccccoceevenins 1 44 | 1-323277 Idler, Wheel Drive .........cccccovovvvieenneennen. 2
5 | 1-323500 Transmission, Peerless...........cccccoceeenne 1 45 | 99-8664 Bolt, HH 3/8-16 X 3 Tap ......cccevevvveeannn. 2
6 | 302-19 Zerk, 1/4-28 Str.....oovceveiieieeee e 6 46 | 103-1618 Swivel, ShOrt......ccoveviiiie e
7 | 1-324340 Asm, Coupling W/Guard & Zerk .. 2 47 | 103-1700 Linkage, Brake
8 | 3257-5 Key Woodruff #9 3/4 X 3/16..........cccuuue.. 3 48 | 1-322125 WId, Brake Linkage Swivel

9+ | 1-323502 Shaft, Transmission Output................... 2 49 | 1-513959 Wingnut, Nyloc 5/16...........ccccceviieennnen. 4
10 | 103-1606 Asm, Shift Lever W/GKIp..........ccceeveeeene 1 50 | 103-3497 Asm, Engine Deck Weldmt
11 | 1-303282 Switch, Neutral Start ............ccceeveneennnn. 1 (103-2941-01) W/Decals...........cccccuvennee 1
12 | 9264964 Bolt, HH 5/16-18 X 3/4 Tap.......ccccceeevunee 4 51 | 32151-47 Klipring, (For 3/8 Shaft)...........cccccvveeeenen. 2
13 | 32128-20 Nut, Whizlock 5/16-18.........cccccovveeeeeennne 18 52 | 1-323283 Spacer, Shield .........ccccoiiiiiiie. 4
14 | 103-3498 Asm, Shifter Plate (1-323387-03) 53 | 103-1703-03 WId, Arm, RH (Shown)............ccccuuveerennn. 1

W/ DECAIS ...coovvvvvveeiieieeieeeeeeeeeeeeeeeeeeeee 1 103-1702-03 WId, Arm, LH (Not Shown)..................... 1
15 | 3230-1 Bolt, Carriage 5/16-18 x 3/4 54 | 322-7 Screw, HH 5/16-18 X 1 1/2.........cccuueeee. 2

16 | 1-323389-03 Leg, Shifter Plate 55 | 3296-29 Nut, Nyloc 5/16-18
17 | 1-323526 Ball, Stainless Steel 56 | 323-39 Screw, HH 3/8-16 x 5
18 | 1-805005 Washer, Lock 5/16 Heavy .............c....... 4 57 | 1-413359-01 Shield, Wheel Drive ..........cccccoovuuvieenennn. 2
19 | 322-3 Screw, HH 5/16-18 X 3/4 ........ccocuvveerennn. 6 58 | 322-6 Screw, HH 5/16-18 X 1 1/4.........cc.uuee.. 8
20 | 32151-62 Ring, Retaining ........ccccoveeviieeiniiceien, 2 59 | 1-323261 Drum, Brake .......ccocooveeiiieiiniiienieceee, 2
214 | 1-323252 Bearing, Transmission Shaft................. 2 60 | 1-413331 Sheave, Wheel Drive W/Offset............... 2
22 | 3296-42 Nut, Nyloc 1/4-20 ......cccoveiiiiiiiiiiieiinen, 4 61 | 1-413332 Sheave, Wheel Drive ..........ccoccceeevineens
23 | 321-3 Screw, HH 1/4-20 x 5/8............. o d 62 | 1-543511 Seal, Grease.................
24 | 1-323254 Flange, OUtpUL .........ccovivieiiiieiiiiceiien 2 63 | 1-543509 Cone, Bearing L44643
25<-| 1-803310 Setscrew, 5/16-18 X 3/8.........cccevcvveennnnn 2 64 | 1-543508 Cup, Bearing L44610...........cccceeevuneenne 4
26 | 1-413355-03 Sleeve, Axle 65 | 1-413333 Wheel, Hub W/Cups e 2
274 | 103-6513-03 Sheave, Transmission Output 66 | 1-523157 Washer, Spacer.......ccccccevveiiniiieiinnene 2
28 | 3290-357 Nut, Whizlock 3/8-16............cccccvvernrennnn. 20 67 | 1-806800 Pin, Cotter 9/64 x L 1/2 ......cccevvvevenen. 2
29 | 1-412376-03 WId, AXIE....ccoviiiiiiieieeeeeeeeee e 2 68 | 1-809082 Nut, Slotted 1-14.......ccccoevverienreiieeeene 2
30 | 1-543556 Spacer, Wheel .........ccccoooieiiiiiiininnenn, 2 69 | 1-543513 Cap, Grease .......ceceevuveeeiiiieeiieaesieee s 2
31 | 1-413347 Bushing, Sleeve.........ccccccoviiiiniieninnen. 4 70 | 1-413473 Asm, Wheel and Tire ..........ccccevvveennnenn. 2
32 | 103-1695 Asm, Brake Lever RH 1-413474 Tire 16 X 6.50—8.....cccovvvviiiiiiiiiiiiiieieeenes 2

W/Bushings (Shown)...........cccccoevueeennnnn. 1 1-603715 Wheel............

103-1694 Asm, Brake Lever LH 71 | 242-50 Nut, Lug 1/2-20

W/Bushings (Not shown)...............cc....... 1 72 | 1-413341 Belt, Wheel Drive Banded...................... 2
33 | 1-413344 Bushing, PivOt..........cccoiiiiiiiiiis 2 73 | 1-413510 Clip, LoOM 1/2 . 2
34 | 3256-4 Washer, 3/8 Std ...........ccooeeeeiiiiieiece, 2 74 | 1-413511 Hanger, Drag Shield ...........ccccoccuveeeeennn. 2
35 | 323-10 Screw, HH 3/8-16 X 2.......vvvvvvvvveriririnens 2 75 | 103-1701 Linkage, Drive.......ccccooiveieeeeeiiiiieeeeeee 2
36 | 1-803051 Nut, PUSh 3/8 .....evveieieieieieieeeeeeeeeeeas 2 76 | 51-4220 Guard, Coupler......cccceeiniiiiiieieeeiiiieenn. 1
37 | 323-9 Screw, HH 3/8-16 X 1 3/4 .........vvvvvvvennens 2 77 | 1-806003 Hairpin, Cotter .........ccocvveeieeiiiiiiiieeeeee 3
38 | 1-323262 Band, Brake.............oevvveveviviiiiiiirivininennns 2 78 | 1-412358 WId, SCraper........coccveeeieeiiiiiiieieeeeeies 2
39 | 1-323307 Pin, Clevis 1/2 X 1 ....ccuveeeieeiiiiiieeeeee 2 79 | 1-413353 Pin, Threaded ...........ccoooieeiiiiiiiiieee
40 | 323-6 Screw, HH 3/8-16 x 1... .6 80 | 98-3259 Shield, Trailing

Exmark red touch up spray paint - P/N 1-850337.
Exmark black touch up spray paint — Gloss black.
< Use Pro-lock (Nut type) Part No. 1-840022 (.5ml tube) on setscrew threads.

+ Apply anti-seize compound between transmission output shafts & bearings and between transmission output shafts and
sheaves.



ENGINE DECK GROUP




ENGINE DECK GROUP (cont.)

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 323-11 Screw, 3/8-16 x 2-1/4.... el 31 | 1-806003 Hairpin, Cotter
2 3256-3 Washer, 5/16 Std .............coooeeeeieiiieenn, 2 32 | 1-413282 Linkage, Lower
3 32128-20 Nut, Whizlock 5/16-18...........c.cccevvevveene. 11 33 | 1-414143 Asm, Link Pivot W/Bearings................... 1
4 | 1-413009-01 Plate, GUuard.........cccoceverierieinieerieenieenens 1 34 | 302-19 Zerk, 1/4-28 Str....coeveiiieiieieeseeeee 1
5% | 1-800521 Screw, HH 3/8-24 X 1 Gr 8 .........vvvvveveens 1 35 | 1-603044 Bushing, Idler Pivot...........ccccooiiiiieenenn. 1
6 | 98-5975 Washer, Spring Disc 3/8..........ccccoeeuveen. 2 36 | 3231-6 Bolt, Carriage 3/8-16 X 2........cccuvveeeeennn. 1
7 | 1-373034 WaAShET ... 2 37 | 322-6 Screw, HH 5/16-18 x 1 1/4.........cccueeee. 1
8 | 322-3 Screw, HH 5/16-18 X 3/4 .......ceevvvevennn. 1 38 | 321-6 Screw, HH 1/4-20 X 1.....coovviieeniiiiiene 2
9A | 1-412031 Sheave, W/Drum (36”) ......coovveeenveeennnn. 1 39 | 32128-33 Nut, Whizlock 1/4-20.........ccccoeevviiiennnne. 4
A | 1-412028 Sheave, W/Drum (48") ......ccovvuveenueeennnn 1 40 | 1-523498 Spring, Motion Control ............c.ccocceeenne 1
10 | 1-807259 Key, Mach 1/4 x 1/4 x 1............ w1 41 | 1-303334 Washer, Spring Disc 5/16 ......................5
11 | 1-412138-03 WId, Pivot Pin........ccccceeniiiiniiiieiiicee 1 42% | 3212-10 Screw, HH 7/16-20 X 2 1/2......cccevunennns 1
12 | 1-413062 Band, Brake Clutch .........cccccoeevviiiiennneen. 1 43 | 1-603610 Washer, Spring Disc 7/16 .............c.c...... 2
13 | 3296-39 Nut, Nyloc 3/8-16 .......cccvvevriieniiiieiinenn 5 44 | 1-603609 Bushing, Clutch Keeper ...........cccceenee. 1
14 | 1-413235 Washer, Spacer ........ccccocevvieeiiieeenen. 1 45A | 1-413339 Sheave, ENgine ........ccccovviiiiiiiieiiiiiees 1
15 | 1-413207 Pivot, Bearing.........ccccoouveeinieeniiicennenn 2 46 | 1-807264 Key, Machine 1/4 x 1/4 x 2 5/8............... 1
16 | 1-414418 Asm, Clutch Arm (1-1-412417-03) 47 | 103-6310 WId, Belt Guide.........cccceeevnieiiniiieiiiene 1
W/BEANNGS ..c..vveeeiieeeiiiie e 48 | 103-6317 Belt, Blade Clutch......

17 | 1481 Zerk, 45° 1/4-28 49A | 1-323278 Sheave, Transmission

18A | 1-413111 Bearing, Clutch Shaf...........c.ccocienneen. 2 50% | 3245-41 Setscrew, 1/4-20 X 3/8......ccccovceeeiiinnenns 2
19 | 32120-8 Ring, Retaining .........cccoceveiiiiiiiinecis 2 51 | 3256-5 Washer, 7/16 Std..........ccoovvveviviiiiiiinennn. 2
20 | 1-413012 Spacer, Bearing Clutch ............ccccceeeenn. 1 52 | 3256-24 Washer, 3/8 SAE ........covvvvviviiiiiiiiiienen, 1
21 | 1-523157 Washer, SPacer .........ccccceeeeiiiiiieeeeeene 1 53 | 1-323285 Idler, Transmission Drive ............cccccue.. 1

22A | 103-6308 Sheave W/Shaft..........cccooeiniiiniiennn. 1 54 | 323-8 Screw, HH 3/8-16 X 1 1/2......cccccvvvneenee. 2
23 | 1-413049-01 Plate, Clutch Pivot..........cccevviiiinciieennnn. 1 554 | 103-1666 Sheave, Transmission Drive .................. 1
24 | 3290-357 Nut, Whizlock 3/8-16...........ccccevcvieennnen. 3 56 | 1-413340 Spacer, Crankshaft.............ccocoeiieiens 1
25 | 3296-29 Nut, NyloC 5/16-18 ........cceveiiiiiiiieaeaannns 57 | 1-323280 Belt, Transmission Drive.............cccccuue.. 1
26 | 1-213069 Washer, Strut........... 58 | 322-7 Screw, HH 5/16-18 x 1 1/2.... 4
27 | 103-7398 Spring, Belt Tension 594 | 103-1965 Valve, Oil Drain.........cccccevvveviviviiiiiieienens 1
28 | 1-543007 Spacer, Clutch Anchor............cccccoeee. 1 60 | 103-1966 Adapter, M20-2.5/ 3/8 NPT .........cccueeee 1
29 | 3256-4 Washer, 3/8 Std ........cccceevviiiiiiiieiiiees 1 61 | 322-5 Screw, 5/16-18 X L...ccviiiiieiiieiiiiiene, 6
30 | 103-4681 Pivot, Bearing...........cccuveveeeieiiiiiieneennnnns 2

Exmark red touch up spray paint — P/N 1-850337
Exmark black touch up spray paint — Gloss black

A

Use anti-seize compound in the following locations:
[ Between the sheave and the engine crankshatft.
[ Between the sheave w/shaft and the bearing bores.
[ Between the sheave w/shaft and the sheave w/drum.
[ Between the transmission shaft and the sheave.

Use Pro-lock (Nut type) Part No. 1-840022 (.5ml tube) in the following locations:

[—1On setscrew locations.
[10n sheave retaining bolt in engine crankshaft.
[10n sheave retaining bolt on clutch arm.

Use Teflon Pipe Sealant or equivalent between oil drain valve and adapter.




OIL DRAIN

g

60

ENGINE DECK GROUP (cont.)

58

‘ Y A

i " | R, \

0! // = < > : N

= E N o

L 5 ey

O ) N o o

L I

8 ~_ - e op

\\ \ /// K @/
. \ 1o e F— 4

S oo ’ J o ﬁ
\\\\J\; 0//

(ENGINE BOLTS)

TRANSMISSION %

57
N ENGINE
CRANKSHAFT "

10



ECS UPPER HANDLES and CONTROLS

Item | Part No. Description Qty. Item | Part No. Description Qty.
14 | 103-1566-03 WId, OPC Lever LH........ccccooviuiieiiiieenns 1 40 | Kawasaki PN 41019-1055 W/6" Fuel Line.............. 1
2 | 1-303365 Bushing, Nylon..........cccoveeniiiiiniccne, 2 41 | 103-1710 Harness, Wiring .........ccocceeviveeenienennnen. 1
3¢ | 1-803322 Setscrew, 5/16-24 X 5/16...........cccceeenee. 2 42 | 3296-39 Nut, Nyloc 3/8-16.......cccvvveirieieiiiiennen. 1
4 | 103-0769-03 WId, OPC RO .......cccvvevierricrienncereee 1 43 | 1-403121 Switch, ON/Off .....oooviiiieee 1
5 | 1-303363 Spring, ACtUALON .........ceevivieeiiieeeiiieene 1 1-603511 Key, Ignition........ccoooeeiiiiiicecee, 1
6 | 1-513592 Knob, Ball Red..........ccccceevniiiiiiiieen 1 103-2106 Key, Exmark LOgo .......ccccevvvieeiniieennnn 1
7 | 1-807513 Bolt, Carriage #10-24 x 1/2 2 44 | 103-0498 Nut, Ignition Switch.... 1
8 | 3296-2 Nut, Nyloc #10-24 ......cccveviiiiiiiiiieen, 2 45 | 1-633181 Plate, Tapped ........ccocevvieiiniiieiieieee. 2
9 | 1-633696 Cable, Throttle Control .............cccceeenee. 1 46 | 3290-357 Nut, Whizlock 3/8-16...........cccceevcuvrennnn. 4
104 | 103-1567-03 WId, OPC Lever RH.........ccccoeeviiiiieenennn. 1 47 | 3290-500 Screw, PPH #10-24 X 5/8........cccooviunneen. 4
11 | 1-303020 (T4 o PP UUPP ORI 1 48 | 1-513051 Switch, Neutral Lockout ........................ 2
12 | 1-414234 Asm. Clutch Lever W/GFip.........cccccveenne 1 49 | 1-323229 Clip, LOOM 3/8 .....oeveiiiieiiiiierieie e 1
13 | 296-29 Nut, NyloC 5/16-18 ........coeveiiiiiiiiiaeeeinns 2 50 | 1-303287 Tie, Cable 5 1/2 (Small) ......coccuvvveeeennnnes 5
14 | 3256-24 Washer, 3/8 SAE ...........coooeeieiiiiiiie, 2 51 | 1-323430 Module, Wiring Harness............cccccceee.... 1
15 | 103-0027 SPACET ...ttt 2 52 | 323-11 Screw, HH 3/8-16 X 2 L/4.......ccceevnnnennn. 1
16 | 1-806003 Washer, 3/8 SAE .......ccccoiciiiieieiiiiieen. 1 53 | 322-9 Screw, HH 5/16-18 X 1 3/4........ccovuuneeen. 2
17 | 103-1149 Linkage, Upper 54 | 1-413152 Bearing..........
18 | 1-413279 Turnbuckle, 3/8-16 SS 55 | 103-2466-03 Lever, Drive LH
19 | 3217-7 Nut, HEX 3/8-16......cceiieieeeiiiiiiieeee e 1 56 | 321-4 Screw, HH 1/4-20 X 3/4......ouvvveieeiinen. 1
20 | 103-0815 (T4 o F O PTTT T 2 57 | 321-14 Screw, HH 1/4-20 X 2 3/4.......ooveevinnnnnn. 2
21 | 1-303435 Washer, Spring Disc 1/4...........ccccocoueenne 6 58 | 32128-33 Nut, Whizlock 1/4-20.........cccccevvinieannnne. 12
22 | 103-1631 Latch, Thumb LH (Not Shown)............... 1 59 | 103-0464 Pin, Spring /8 X 1/2......cucvviiiiiiiiiee, 2
103-1630 Latch, Thumb RH (Shown)..................... 1 60 | 3256-22 Washer, 1/4 SAE .......cccocoviiiiiiicn 11
23 | 296-42 Nut, Nyloc 1/4 w3 614 | 103-0235 Screw, HH 1/4-20 x 1 1/8 W/Nylon......... 2
24 | 103-0770-03 WId, Handle ..........ccocvvevivenicniiciennene 1 62 | 103-2465-03 Lever, Drive RH ........ccccoooiiviciiiiecene 1
25 | 98-5975 Washer, Spring Disc 3/8..........cccccoeeeene 4 63 | 3220-3 Nut, Jam 3/8-24 ........ccovvuieeiiiiiiiiieee, 4
26 | 323-6 Screw, HH 3/8-16 x 2 1/2 .4 64 | 103-2765 Console (103-0546-03)

27 | 103-3536 Cap, Fuel Tank ........ccccovvveiniieeinieenn, 1 W/DECAIS .....eoiiiiieiiiiieeiiee e 1
28 | 103-2893 Asm, Fuel Tank W/Fitting ..........cccccceeene 1 65 | 3256-23 Washer, 5/16 SAE ..........ccccoeevniieeninen. 4
29+ | 1-633023 STU oo 2 66 | 321-3 Screw, HH 1/4-20 X 5/8.........ccccovvvennennn. 10
30 | 1-633349 Spring, Fuel Tank........cccccceeviieiiiiicenne, 2 67 | 103-2513 Asm, Drive Lever RH (Shown) ............... 1
31 | 1-805005 Washer, Lock 5/16 Heavy .............cc....... 2 103-2514 Asm, Drive Lever LH (Not Shown) ......... 1
32 | 3296-47 Nut, NyloC 5/16-18 ........cceveiiiiiiiieaeaannns 2 68 | 103-2463 Balljoint.......coooiiiieieeeieeee e 2

33 | 322-3 Screw, Hex Cap 5/16-18 x 3/4.. w2 69 | 103-0489-03 Bracket, OPC Axle.....

34 | 103-2605 Fitting, Fuel Bulkhead W/Strainer............ 1 70 | 103-1796 Cable, Choke Push/Pull

35 | 103-1797-01 Bracket, Choke Cable .............ccccevcueeennee 1 71 | 33113-016 Screw, HH M6-1 X 16mm....................... 1
36 | 1-303077 Clamp, Fuel Line........ccoocuviieiiiiiiiieeenn, 4 72 | 1-805004 Washer, Lock 1/4 Heavy...........cccccceuueee 1
37 | 1-603955 Hose, Fuel Line 6”.........ccovvvvevieeieieieennn. 1 73 | 1-303088 Clip, Cable ... 1
38 | 1-603770 Valve, Fuel.......c.oooiiiiii, 1 74 | 1-413510 Clip, LoOM 1/2 . 1
39 | 1-303022 Hose, Fuel Line 8.5".......cccooviiiiieieinns 1 75 | 33114-016 Screw, HH M8-1.25 x 16mm.................. 1

NOTE: Use dielectric grease on all electrical connections.
Exmark black touch up spray paint — Gloss black.

& Use Pro-Lock nut type, Part no. 1-840022 (.5cc tube) on setscrew threads, on thumblatch screws, and on fuel fitting.

+ Use Pro-Lock retaining type, Part no. 1-840023 (.5cc tube) on inside of bore of OPC hub and on fuel tank studs, where
studs are inserted into tank.

11




ECS UPPER HANDLES and CONTROLS

L. i)\\\l\ " OPC

I~ ‘ e . ) 48

Y b - W M \ e\ —

| ~< g ' a7 ;45

j/ RN o ! 36/\ Z
o % 50<

% M - o 34 #\ ¥ -

o 7 KEY SWITCH
30 M ] % 4

12



DECAL GROUP

5 6
A R Commencin l36)
7

MUFFLER AND
SHIELDS MAY
EXCEED 150°F

TR 8 CommERCIAL4 8]
<ECS~ A CAUTION 9

ENHANCED CONTROL SYSTEM * Loose or Damaged Blade Bolt may allow blade to come
out from under deck at HIGH SPEED.

T
H
R
o
Q
T
L
E

i

« Read operator's manual before operating

. 1031708
D Tt s o sy + Replace Blade Bolt after striking a foreign object. D AN G E R
Do NOT operate without shields, guards and * Torque Blade Bolt to 115-120 FT-LBS (156-163N m)

KEEP HANDS and FEET AWAY

safety devices in place and working.
* Do NOT carry passengers.
 Clear area of debris before mowing.
« Belore leaving operator's position: « Thrown objects or blade coptact can

B A—— cause serios Iy of feath

Shi a

- Engage park brakes. * Koot peoploam ptsaut ot
 Shut off engine and remove key before

adustng, srvcin o cleaning * ool i desurless adesand
« Use extreme caution when operating on slopes.
Do NOT aperate on slopes greater than 20°

+ Mow across slope - NOT up and down.

0o o vt s A CAUTION
« Hearing protection recommended.
ak on lope unless park

4 SEE OPERATOR'S MANUAL __ 103-1077

«Do N
brake s engage

<ECS~

ENWANCED CONTROL SYSTEM

13

ADANGER
THIS UNIT WHEN COVER IS NOT IN PLACE.

TENSION INDICATOR
o A WARNING ( n WARN I NG R SQUEEZE DRIVE LEVERS BEFORE SHIFTING = oK HouRY R THE
A‘dSEhO"W‘EXTJark F'iigi‘r;‘g N 1 2 3 4 5 B CHECK DAILY THEREAFTER
ments. r
Riding Altachments May. % OPEN BELT DRIVE! R R AL 0L T TN
e e ey iton STOP ENGINE BEFORE 130518 '
s A REACHING UNDERNEATH.
S 1303517 )

1 1

( ANTI-SCALP ROLLER )
ADJUSTMENT
— rronor A WARNING oo || 4N WARNING |
IDLER FRONT OF MOWER ENGING AND HEMOVE KLY BEFORE MAKING | GROUND CLEARANCE. DO NOT OPERATE WITHOUT
\ MOWER ﬁ;’fg."g""\“y 413093 48" ADJUSTMENTS, SERVICING OR CLEANING DECK : CUTTING HEIGHT DISCHARGE DEFLECTOR, ENTIRE
- 413308 52" i INCHES(mm) GRASS COLLECTION SYSTEM, OR
A CUTTING HEIGHT ADJUSTMENT ! MULCH KIT IN PLACE. DO NOT
EIEEN =
g:ggéi ':Zf:;"“"‘] FOR MAXIMUM FLOTATION, RDL:::E;:SZ;}AVBE - —
1413206 1413327 DECK 3.5(90) POSITIONED LOWER, BUT HUST HAINTAIN A MINWU
supeoRTPIN | S22 e SOl e e FosTOn
\ s )
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1623 Decal, Console...........cccvveriiiiincniennne. 1 13 | 98-5954 Decal, Missing Cover (36")........cccceeuee. 1
2 | 103-1798 Decal, Throttle.........ccccoocvieiiiiiniiiene. 1 98-5954 Decal, Missing Cover (48").........ccccceuee. 3
3 | 103-2244 Decal, LH ECS Instruction...................... 1 14 | 1-403143 Decal, Sulky Warning...........cccccoecuveennnen. 1
4 103-2245 Decal, RH ECS Instruction..................... 1 15 | 1-303517 Decal, Belt Drive.........ccccuvvvvvvvvvieiiininnnnns 1
5 | 1-513746 Decal, Muffler.........ccccoiiiniiniiei, 2 16 | 1-303518 Decal, Shifter........cccoveiiiiiiiiiiiiiee, 1
6 | 1-323411 Decal, Commercial 36............ccccuveennnnen. 1 17 | 1-413421 Decal, Indicator..........ccoocveeiiieeeiiiienen. 1
7 | 1-403131 Decal, Commercial 48............ccoceuveennnen. 1 18 | 1-413206 Decal, Belt Routing (36").......c.ccovvveennne. 1
8 | 103-1077 Decal, Bolt TOrque .........cccooveeevieeenennen. 1 19 | 1-413327 Decal, Belt Routing (48").......ccccovvveennnnn. 1
9 | 1-403005 Decal, Danger........ccccoeuveeiiieeiniieenineenn 2 20 | 1-553049 Decal, Mower DecK...........cocueeinieeennnne. 1
10 | 103-2921 Decal, MHP Model ..........cccceevviiiennnen. 1 21 | 1-303508 Decal, Discharge Warning ..................... 1
11 | 1-303520 Decal, Trivantage.........cccccovveeevieeenienenn. 1 1-414395 Decal Kit
12 | 103-2882 Decal, Exmark LOg0........ccccoveiiieeennnnnn. 1

13



ELECTRICAL DIAGRAM

N3dO ATIVINYON = 'O'N
Q3SOTDATIVAMON ="O'N

(N3 IHIM NOY @IMIIA IV SHOLIINNGD

HOLIMS A3X
=/
~
ON
HOLIMS 0d0
[

ON
HOLIMS Old

T4 INIONT aNNO¥O

NMOud

Aova
Aove

an
a3

\EELD)
MOT13A

JONVYHO

and

8,

HOLIMS NOISSINSNvL

FINAON XOOTHALNIALIVS

14



ELECTRICAL DIAGRAM

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM

STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-7194
INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489

Ak

ALL RIGHTS RESERVED PRINTED IN U.S.A. MEG. CO.




